,ﬁ‘

CALIFORNIA
AMERICAN WATER

PROPOSAL EVALUATION REPORT

Request for Proposals
for
Design and Construction of Desalination Infrastructure
for the
Monterey Peninsula Water Supply Project

November 16, 2013



Table of Contents

Page No.

1.0  EXECUTIVE SUMMARY ...ttt ettt e ettt ettt et eeneeaneeneaneaneenennnes 2
2.0 INTRODUCTION ..ottt ettt ettt et et et et e et e et e et e et e et e eeneeaaeeaneeeneees 3
21 PROCUREMENT BACKGROUND AND OBJECTIVES OF REPORT.......ccccccvvviieinneennnenn. 3
211 REQUEST FOR QUALIFICATIONS ... ettt ettt ettt ettt e e e e ea e 3
212 Request fOr PropoSals......ocu i e 3

2.2  SUMMARY OF EVALUATION PROCESS. ...ttt 4
221 Procurement Team .........cooiiiiiiiiiiiiiiii 4
[...]
contact accountable to ensure success of goals established was not introduced. Black & Veatch
indicated its intention to use good faith efforts to meet the local work force of 50% of the labor
force as measured by man hours but did not provide any specific plan.

42113 CDM Smith

CDM Smith addressed the permitting challenges and referenced a philosophy of
“meeting early and often” with permitting agencies and CAW. Because of prior project
experience, CDM Smith recognized the importance of coordination among the desalination
project components (slant wells, intake, pipeline, etc). CDM Smith’s project team includes two
permitting consultants with Denise Duffy & Associates assisting in securing local permits and
San Francisco-based EOA will assist with the CDPH and NPDE permits.

CDM Smith identified an additional permit for the project. Included in its fixed design-
build price are efforts to secure a RWQCB Waste Discharge Permit for storage of waste brine,
prior to disposal. CDM Smith’s commissioning plan was determined to be one of the best
among the Proposers.

CDM Smith satisfactorily meets the core competencies needed to achieve the established
WMDVBE goals for the Project. Clear recognition of CAW'’s history in meeting or surpassing
established CPUC supplier diversity goals and the desire to ensure continued success were
demonstrated. Management commitment and engagement was seen through its experiences in
surpassing WMDVBE goals on previous projects. CDM Smith’s team includes local team
members serving in important roles as well as local union labor forces. CDM Smith indicates it
will meet the local labor force goal of 50%.

42114 CH2M Hill

CH2M Hill took a proactive approach to permit acquisition, meeting with several of the
permitting agencies. CH2M Hill provided a very detailed laydown and staging area plan, with a
site map identifying the various locations and uses for each area. CH2M Hill proposed early
planning and schedule integration with the other components of the project (wells, pipeline, etc).
The sequence of construction activities was detailed and easy to understand. The sequence was
laid out in a chronological format, with an associated highlighted site plan. The work flow and
sequence of construction activities were consequently clear and easy to understand. CH2M Hill
proposed a communications plan for CAW and for the governmental agencies involved in permit
acquisition.

CH2M Hill satisfactorily meets the core competencies needed to achieve the established
WMDVBE goals for the Project. CH2M Hill has met or exceeded the core competencies above
those recognized as measures for success in achieving WMDVBE goals. Management
commitment and engagement was evident as the overall project manager was able to effectively
articulate knowledge of the CPUC Supplier Diversity Program. CH2M Hill has established a
strategic partnership with a CPUC-certified WMDVBE, Blocka Construction Inc. that will
represent over half of the WMDVBE spending goal. Because of its relationship with Blocka,.

13



CH2M Hill presented the most complete local labor utilization approach and indicated it would
meet the 50% goal.

42115 MWH

MWH proposed to use Denise Duffy & Associates to coordinate efforts to secure local
permit approvals. MWH provided general information on permitting, but not at the level of
detail that was provided by the other Proposers. MWH had a generic commissioning section that
did not provide the level of detail that the other Proposers did.

MWH did not fully present or demonstrate its ability to meet core competencies in
meeting WMDVBE goals established for the Project. MWH did not provide a clear and
formulated plan to actively seek, include, and potentially award subcontracts to WMDVBEs.
MWH stated at its interview that its approach to achieving WMDVBE goals would only be
finalized and customized upon receipt of contract award. MWH has included local sub
contractor and has provided a local labor force approach but did not commit to achieving the
50% goal.

4.2.1.1.6 Comparison of Proposals Regarding Project
Delivery

All teams provided Project Delivery criteria in accordance with the RFP. CH2M Hill
scored the highest in this category with CDM Smith as a close second. The CH2M Hill and
CDM Smith teams demonstrated in their Proposals that they understood the schedule, the
permitting requirements, the project scope, the anticipated environmental mitigation risk areas,
and CAW’s project deadlines. CH2M Hill submitted a detailed startup and commissioning plan,
which outlined its approach to test and commission the desalination plant. CH2M Hill’s
graphical commissioning flow chart, featuring highlighted areas of its site plan that corresponded
to activities on a startup timeline, stood out amongst the Proposals. The remaining Proposals
were satisfactory and met the requirements of the RFP but did not include the amount of
information or level of detail that CH2M Hill or CDM Smith.

All of the Proposers have sufficient resources to successfully complete this project. CDM
Smith intends to self-perform the electrical and instrumentation work, whereas CH2M Hill has
teamed with a civil contractor Granite Construction and an electricalHVAC MWDVBE
subcontractor Blocka Construction. Black & Veatch intends to self perform mechanical
equipment installation and mechanical piping installation and MWH intends to self-perform
electrical and mechanical. All Proposers emphasized the importance of safety and demonstrated
proposed project specific Safety Plans which would promote and ensure a safe work
environment during the execution of the work.

All of the Proposers have developed aggressive but achievable schedules which leverage
the advantages of the design-build process. CH2M Hill and MWH provided a detailed approach
and work plan regarding the sequencing and staging of the work.

14



Both CH2M Hill and CDM Smith articulated the importance of engaging local resources
for their teams. Both teams have begun outreach programs and clearly demonstrated a program
to engage local resources in order to maximize local business and local qualified subcontractors.

CH2M Hill and CDM Smith received the highest scores for their WMDVBE Utilization
Plans. CH2M Hill met the core competencies needed to achieve the established WMDVBE
goals for the Project and potentially will significantly surpass the WMDVBE spending goal.
CDM Smith received a slightly lower score than CH2M Hill for its WMDVBE Utilization Plan
because has not made as much progress as CH2M Hill towards significantly surpassing the
WMDVBE spending goal.

Black & Veatch and MWH received the lowest evaluations for their WMDVBE
Utilization Plans. For both Black & Veatch and MWH, given the size and scope of the Project
and the priority placed on WMDVBE utilization by CAW, a more definitive approach to goal
attainment would have been desirable as part of their Proposals.

4.2.1.2 Technical Reliability and Viability (17%0)

The table below is a summary of the scores for the technical reliability and
viability criterion for each Proposer.

Proposer Technical Reliability and Viability
(17 pts)
Black & Veatch 15.3
CDM Smith 15.3
CH2M Hill 17.0
MWH 145

42121 Description

This criterion includes the reliability and flexibility of the proposed facilities to treat
variability in raw water; the ability of the proposed facilities to consistently deliver 9.6 mgd; the
ability of the proposed processes including the reverse osmosis and post-stabilization processes
to reliably meet the requirements of the Draft DB Agreement over the life of the project;
sufficiency of scope of geotechnical investigation; structural and architectural design; flexibility
of the proposed design to allow for scaling down to a rated capacity of 6.4 mgd; flexibility of the
proposed design to allow for future modifications or additions to meet future regulatory
requirements; architectural appearance, aesthetics, and environmental sustainability; the quality
of the equipment and materials proposed to be used, including consideration of the corrosive
local coastal marine atmosphere; and the clarity and completeness of the Proposal.

15



42122 Black & Veatch
Pretreatment

Black & Veatch proposed pressure filters that are compliant with the RFP. Black &
Veatch proposed a NSF 61 listed pressure vessel lining system. It also proposed air wash to
supplement water backwash. The end of the filter vessels with valves, actuators, and
instrumentation is enclosed within a building. Black & Veatch provided the ability to add
coagulant to remove colloidal material that may be present.

Cartridge Filters

Black & Veatch proposed five cartridge filter vessels prior to the seven-train RO system.
The design maximum loading rate with one filter out of service is 3.7 gpm/10-inch length. The
cartridge filters will be housed on a pad outside of the RO building. The vessels will be
constructed of the required grade stainless steel, and the filter material will be constructed of the
required grade polypropylene.

High pressure pump/VVFDs

Seven RO first pass high-pressure pumps—one dedicated pump for each first pass RO
train—are proposed, including horizontal, multistage, ring section type, centrifugal pumps with
variable frequency drive, and a design efficiency of 82.7%.

RO System

Black & Veatch provided a split partial two-pass RO system with Hydranautics® SWC5
LD membranes in the first pass and ESPA B Max membranes in the second pass along with
ERI’s PX-Q300 or Flowserve’s DWEER energy recovery devices, and horizontal multi-stage
high pressure pumps from Torishima or an equivalent manufacturer. Black & Veatch proposed
six first pass RO trains, with one additional train as standby. Each first pass train has 76 pressure
vessels and is proposed to operate at an 8 gfd applied flux. Black & Veatch proposed six second
pass RO trains, with one additional train as standby. Each second pass train has 13 pressure
vessels and is proposed to operate at a 16.2 gfd applied flux. The Clean-In-Place (CIP) system
consists of two 8,000-gallon CIP tanks and two CIP pumps as well as a neutralization tank.

UV System

Black & Veatch selected LPHO UV reactors (one duty and one spare) that offer low
energy consumption. The units have been validated according to USEPA guidelines by a third
party. Uninterruptible Power Supply (“UPS”) was provided as requested in the RFP.

CDPH Permitting/Disinfection

Disinfection requirements for Cryptosporidium/Giardia/Virus removal or inactivation are
2-log/2-log/2-log through the RO system, 2-log/2-1og/0 with UV disinfection, and 0/1-log/4-log
through final disinfection. The proposed treatment facility achieves the required pathogen

16



treatment. The proposed UV disinfection system includes two UV reactors containing low-
pressure, high-output lamps. For finished water storage and disinfection, the proposal states that
the tanks are designed is accordance with the capacity, baffling, and disinfection requirements
specified in the RFP. The storage tanks will be above ground and constructed of steel.

Post-treatment

The post-treatment stabilization system that Black & Veatch has proposed is a high
density lime system using hydrated lime. This system is produces a concentrated lime slurry
similar to “liquid lime.” The system includes one 14-foot diameter, 35-foot tall hydrated lime
storage silo; one 500-gallon lime slurry batch tank; and two lime slurry metering pumps. No
lime saturators are required for this system.

Black & Veatch also included design criteria for a continuous, flow-paced hydrated lime
plus lime saturator system. This system includes one 14-foot diameter hydrated lime silo with a
25 ton storage capacity; two 24-foot diameter lime saturators; one 14,000-gal lime slurry bulk
storage tank; and one 500-gal lime slurry batch tank.

The second option for post-treatment stabilization is the calcite contactor system. Black
& Veatch’s proposed calcite system uses 11 vertical calcite pressure filters, each with a surface
area of 113 sf and a maximum loading rate of 3.0 gpm/sf. The empty bed contact time for this
system was not provided. This alternative eliminates the hydrated lime silo system from the
chemical storage facility.

For all of these systems, carbon dioxide and caustic can be added to adjust the finished
water alkalinity and pH.

Large Process Tanks — Filtered (Seawater) Tanks and Finished Water (Clearwells)

Black & Veatch proposed welded steel construction for the two finished water storage
(750,000 gallons each). The scope of the internal baffling system was not identified. Two
AWWA D103 bolted steel tanks were proposed for the filtered water tanks per the RFP.

Water Quality

Black & Veatch demonstrated that its Proposal is capable of meeting or exceeding the
water quality performance requirements.

Yard Piping

Yard piping selection of materials is compliant with the RFP, using HDPE or DIP for
underground piping. Piping for raw water supply is appropriately sized with an ultimate velocity
of 9 fps and is rated for 110 psi. Flexible piping connections at large storage tanks were not
provided.

17



Process Piping and Valves

Black & Veatch identified super duplex stainless steel for high pressure piping per the
RFP but did not identify the PREN associated values. Black & Veatch included Bray butterfly
valves in its base proposal, although Bray valves were not in the preferred manufacturer list. A
voluntary alternative at additional cost was identified to provide Dezurik butterfly valves.

Electrical System

Electrical service is to be procured from PG&E at 21 kV with a single line. The electrical
design includes two 7.5 MVA transformers stepping down to 4160 volts to supply the high
pressure pump VFDs and two 480 volt transformers. Power is routed around the site at 480
volts. Space is provided for future connection to the 4160 volt buss for future landfill power
supply. All 480 volt VFDs will be mounted in the MCC. Only the medium voltage VFDs for
the high pressure pumps will be mounted separately from the MCCs. Conduit selection for
various conditions is compliant with the RFP. Underground ductbanks supplying process power
are concrete encased. Power for exterior lighting around the site is direct bury without concrete
encasement.

A 1000 KW standby diesel fueled genset, including self contained double wall fuel
storage tank is provided to operate the loads identified in the RFP including flush pumps, lights,
controls, security, and one finished water pump. The generator capacity is sufficient to meet the
RFP requirements. Black & Veatch proposed all lighting to be highly energy efficient LED type.

Instrumentation and Control

A comprehensive instrumentation and control system is proposed by Black & Veatch. Each
process is controlled independently by a dedicated programmable logic controllers (“PLC”)
system which communicates with the plant’s DCS for overall process coordination. Each RO
Train will have a remote 1/0 block which communicates with the RO PLC system using Ethernet
protocol. Redundancy is provided for the CPU, CPU power supply, and communication.
Remote 1/O are standalone with Ethernet redundant communication. Ethernet TCP/IP
communication is also provided for SCADA/ DCS communication. Black & Veatch proposed
Allen Bradley PLCs that are consistent with the RFP.

Engineering Effort

Black & Veatch proposed 496 design drawings. Its design cost (excluding permitting,
etc.) is $7,689 per drawing. Black & Veatch’s engineering effort during construction is $1.2
million which intended to cover review of vendor submittals and resolution of technical issues
that arise during the construction phase. The drawings submitted with its Proposal were clear
and detailed. The technical information provided was clear, although there was some confusion
in the text with the plant electrical service voltage. Black & Veatch proposed to expand upon the
geotechnical work already performed at the site with seven additional soil borings. The borings